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1) MkBE#Me A9 ; fused alumina, sintered alumina®l 1t H#R #ERCE - 1))

{HE- 1) Physical properties

Sintered alumina Fused alumina
Apperant porosity ( %) 3.9 7.6
Total porosity (%) 9.3 8.2
Water absorption (%) 1. 06 2.1
Bulk density 3. 66 3.62
Al,0; 99. 68 99. 5
Si0, 0.02 0.05
Chemical Fe,0; 0.02 0.04
composition Na,O 0.23 0.3
(%) TiO, - 0. 005
Ca0 0.02 trace
MgO 0.01 trace
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{(24-2 > Relation between percent of weight decrease and spalling cycle
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(3 -2) Spalling test result of Credens
temp ; 1200°C x30™i®
cooling ; air cooling
piece ; 230 x 114 xg5m™
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2) Alumina cement = CaO-Al,0; 7t ERSLE, T4 F9 Si0, o+ XS
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1) B—AlLO; ; Yuk-g 1800°C Castable 3} cristram (24]) & A H#4F3t peak (F

Bk}t Fused Alumina A} £)E& 7}zl o},
2) CaO-ALO; ; gdutg 1800°C Castable )Cristram ) Credens (&4 <)
3) Corundum peak = # o &4}

4 MEMN HE
= F credens o}l 1800°C & crlstram
A HPFE (24 2) castable & F4h
110°C. X 24 hrs 1,190 (240) 380 (75) 897 (184)
() #1000°C x 3hrs 1,120 (226) 330 (63) 957 (218)
E(kg/ct) 1350°C x 3hrs 1,300 (280) 480 (78) 920 (209 )
1500°C X 3hrs 1, 320 (300) 540 (96) 810 (271)
110°C x 3hrs | 3.18 2.85 3.07
B 5 w 2|1000°C x 3hrs 3.16 2.78 3.05
1350°C X 3hrs 3.18 2. 80 3.08
1500°C x 3hrs 3.20 2,80 3.10
110°C X 24 hrs 0 0 0
A sk E000°C x 3hrs 0 ~0.06 ~0.19
(%) 11350°c x 3hrs — 0.3 —0.09 +0.06
1500°C X 3hrs —0.35 —0.45 —0.42
s A48 Al,0; 96 93 94
(%) Si0, 2.5 1.2 50
CaO 0.36 4.0 0.4
4+ %% Vib free cast 5.5 5
Al & & 2 % (ton/nt) 3.2 2. 85 3.2
74 3 <] 7 (hrs) 8—12 10 —24 8—12




8 AlFlE A¥A¥

5. ¥

it

b BEE 5%E castable 2 KNES HREE, 2789 L4dia ¢ $21E &
st 239 x4, ANFUsE JE 5 Aok REY Fo14 2FE EA -
K% 714 #ger $8)

() BB A %8 burner covero| A= Aws BIFE Aa3E d9 o, Ring,
Elbowell A& 27t Fldoixl A34E dgr} discharge zone ol A& A E U435
gk Holgirh

(=) Ring ,Elbow 2| <42k Wrt2 A& M43871 Y84 alumina cement F& %
4, 8 B FA 5. 7T%ANA 40%E #4414 97 HrtEAd S o %
A4l Fel,



